00918

HEAT LOG
LIQUID HELIUM TANK
FEED BOX B
Item Part No |Description Qty |Unit |[PoNo |Heat No
304LSS-5A240 3/8"PL x 55.45" x 42 50" Hot Rolled
251574-1 |251106 [Annealed & Pick 1|EA 1008640 818354
304LS5-5A479 3" OD Rnd Bar x1.25" Annealed &
251574-2 |251898 |Pickled 4/EA 008608, D90155A
304L.SS-SA276/SA4T9 14" Bar x 55.43" long Hot
251574-4 |251102 |Rolled Annealed } 1|EA |008678| 233636
304LSS-SA276/SA4791"3" Bar x 55.43" long Hot
25i574-5 (251103 |Rolled Annealed 1|EA [008678 288340
251574-6 |251104 [304LSS-SA240 3/4" per Sketch LBL-251104 1|EA [008640 02F3
25|574-8 |251107 |304LSS-SA240 3/8" PL to Sketch LBL-251107 5/EA |008640 817467
251574-9 (251108 [304LSS-SA240 1/4"PL to Skelch LBL-251108 4|EA |008640 819785
251574-10 (251109 |304LSS-5A240 1/4"PL to Sketch LBL-251109 4/EA 008640 819785
304LSS-SA479 2" OD Rnd Bar x 1.44" Annealed &
25|574-11 |25M860 |Pickled 4/EA |008608 150467
304L55-5SA479 2.25" Sq Bar x5.13" Annealed &
251574-20 (251899 {Pickled 2/EA |008609 B5802
251574-21 |251807 |304LSS-5A269 2.50" OD x .065" w Tube 6.5/IN (008678 731741
251574-22 |25I1908 |304LSS-SA312 1/2" SCHb Pipe 2.75/IN |00B678 KC88
251574-23 1251909 |304LSS-SA269 1" OD x.065" w Tube 11/IN  {0086783 898613
251574-25 251115  |304LSS-SA240 1"PL Sketch LBL-25[115 1/EA |008640 602194
304LSS-5A511 Seamless Mech.Tubing 6" OD x .25"
251574-26 | 251110 |w Tube 2|FT 008712 412340
304L55-5A240 3/8"PL x 55.45" x 35" Hot Rolled
251574-30 |251105 Annealed & Pickled 1EA [008640 821424
251574-31 1251576  |304LSS-SA240 1"PL to Sketch LBL-251115 1|EA |008640 602194
304L.S5-8A479 1.5" x2.5" Bar x 3.25"Hot Rolled
251574-32 | 251900 [Annealed & Pickld 2/EA |008809 B5802
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CERTIFIED MATERIAL TEST REPORT R

(Incorporated)
ONE SANDMEYER LANE » PHILADELPHIA, PA 1911 5-3588

EDO*EEB—BBSB ¢ FAX 215-B77-1430 www. BandmeyerSteel,cam

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

CERTIFICATE OF TEST

x IIT H1 iDorIaw T '
SANDMEYER STEEL COMPANY

CUSTOMER ORDER NO. - - %741 <
QUALITY CONTROL DEPARTMENT
DATE:

GRADE.  .:I i1l ilc: SPECIFICATION: R - R s Ty EEAT NO.: T DT

_PIECES _DESCRIPTION

- . - - - —_— e = - - %
s i T - Z = - oL - .
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71180 REVOX0Z RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY
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ONE SANDMEYER LANE +» PHILADELPHIA, PA 19116-asag
800-523-36683 » FAX 21 5-877-1430 www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steef and Nickel Alloy Plate Products

Since 1952

1156 REVoa02
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L
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RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY

CUSTOMER ORDERND. © 7 ° BORASSNEH - MANACER AL FEVARNTE
o QUALITY CONTROL DEPARTMENT
DATE: ~- 777
SRADE: TiZ SRl SPECIFICATION:  *3#1E 32340 205 20 [ earne . EEE }
- L. !
PIECES _DESCRIPTION |
2 OTYET 3441 FLATE 1
o ' T |
: I i1 - <7 LT MO 1110 i
|
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ﬂ,_dﬁ
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1
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1
HEAT NO. Tiaid o Tensiia A Flanaw Hardness
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. CERTIFIED MATERIAL TEST REPORT

15

S55C ORDER NO.

(Incorporated)

ONE SANDMEYER LANE o PHILADELPHIA, PA 191168-3598g
800-523-3663 ¢« FAX 215-8%7-1 430 = www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

CERTIFICATE OF TEST

o= R 2
CUSTOMEH ORDEH No‘ : ‘ - o ;:‘ - rHE e Jr". ‘:t ‘.."."-‘.‘: :":‘ . :’ E ;":;“ T
i QUALITY CONTROL DEPARTMENT
DATE: ?
QRADE: | iE ETTa00 SPECIFICATION: #3710 F2- 005 1001 80 | yearng . LR
PIECES ] . DESCRIPTION 7
- R P i K R TLATT LMD BRI
2 YO
Jjio L
-
PR a E A
HEAT NO. 2 IS z 3 z e [N e
s i
n % 17 Lo 3t STz s A TOLET RN Xt 13137 AR
HEAT NO. Trwil ] A Ters Loiw ¥ Zienu Hardness
27:3 104 BT 443 8% i 1] RI g3
e i .
5Ecs ATIRIAL ISLUTIONH . TOMIMIMUT
AT OWATER ST TOACR
HATYEZS AL

<1150 REVN2/02

RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY
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ORDER 0436011/007 SON 222793

AHED TO:

ALM. CASTLE METALS
L4001 ORANGE AVIE.
AL0 6b30-1400

idooe 008

ASTs9r

CERTLFICATION *

Cartkol 1237

BOL 01L7823 TAG 1437810 12/17/02

FARAMQUNT CA 30723
--------------------------------- YOUR QRUER & DATE -« - ———-meoomeo oo
0216634 12/17/02  CUST4 CASTLEOL (UST TAGHIAC-1485%58
--------------------------------- ITEM DESCRIPTION ~-w. ---omemm i ___
$ARADE 30VL/304
Glue 30aL CFA RND EAKR 3 S1D (ountry of Melt SWE
Ship Conclition A Country of Mfg. : Ush
Total Bundles 1 SON Weiqht 2154
e e SPECIFICATIONS - - cmmmmmmmo oo
AMS 563915, sc4vd AMS Q0-8-763
ASME SA182 K0l A0z ASME £A193 BR EN1 A02 EX P 6.3
ASME SA479 ROL ASTM AlS2-01
ASTM Al192 QLA EX P 6.3 ASTM A2Z62 98 [RACTICE X
ASTM 2276 0D0A ASTM A479 D1
ASTM A484 00 DIN 50049/EN 10204 3.131
ATST 304L,0N% 530403,3AES30403 FED STD QO-5-563F
AM CASTLE 3304-97 REV 22 WESTINGHCUSE 10705DH
S0L ANNEALED & 1500 F MIN. WQ WATER QUENCHEL
NGO WERLD {BPALR FREE OF MERCUFY CONTAMINATION
e i o T mm s o MECHANICAL & OTHER TESTS —-— == o oo e
Test Comlition A
Hardness as zhipped HB 178 Hardneasz as tescvod HBR 178
Rardness as shipped HRE #7 Hardness as taszted HRD a7
Grain silre 7.0 . Tensile skrength, ST (MPa) 85.0 ( 588)
Micro OK 0.2% ¥Yield Strngth,KST (MPa) 32.8 ( 228}
Littergranular corrosicn OK
Macro OK Elungation % in 4r¢ 57.9:
Reduction of area % 775
T TTTTr T st s mmmm—mos s . CHEMICAL COMPOSITION ~=c-—me s oo e
larbon (c) .919 Manganese (M) 1.810
Fhospharus (P ) .023 Sulphur (s ) .026
Silicon {31} L 430 Chromium (Cr} 18,180
Nickel (Ni) 8.380 Cobalt {Co) .130
{oppexr {Cu) 330 Moly {Mo) .350
W1ilkrogen (N ) .Qs6a Columbium (Ch) .aoe
Titanium {(T1) .004 Alumirnum (A} .003
Tin (&n) .0o9 Ceriam (ce) .007
Columbium/ .00D .000
Tantalum (Ch+Ta) .003 000
Ixron (P&} Balauce
Melt Practice EAF
Refining Pracrice aOD
De-long Ferrite 6.5

Knowingly & willfully [alsifying oxr concealing a macerial aet on this
fictitious or fraudulent statement= or representations

or making falsge,

foxrm,

herein could constituke @ felony punishable undar Taderal atatutes.

We hereby certify thatb dhe chemical analysig and/or tcst resulty
this reporrt are corxect as contalpned in the recoxds

CASTLE METALS-LA

shown i l'..l.‘
of the company.

M.¥. Marcanio. Jdality Manager

DATE AECD o — 2D —Caz>

+eataPolarit, Inc.

RECD FROM. o\

ar Producia
143 Cranshaw Prowsy.
chburg, EC 28729

APPROVED BY __ S

e L LIS

P s

" SWLAN 3TLSHD "dege:En 2Zn IE 2°d



- JuN-12-2003 THU 02:48 PM TEK MIDWEST FAX NO. 708 430 0147 P, 01
— Jrem 25T102. Pooo 8678 ﬁ

J7em 2 TTA.
Acciaierie ‘ ® oo % APL A1

EN 10204-2.2
Valbruna ...
18100 VICENTA [Nalia) « Viate della Solenza, 25 ¢l N o 58477/2001 :2 : . ‘ -
RSLNO 2
Buyer: VALBRUNA CORP. Buyers P.o. Na; 112-16888 / STOCK
USA  OAKLAND NJ 07436 Mill Order No: 01 E 48784 .27 Packing List No: 2001/ 11783-P
] ch
Deivery Condtion: GOND.A, PICKLED ’
Sze: FLAT [ 41" ) Gty Lbs. 2366 Hant Paint:
T SFECIFICATION
ASME (1) SA479,38, S30400/03,A ASTM AZ78,2000A, 330400703 A ASTM A479,2000,S30400/03 A

QQ-3-783,F, 304/304L.A ' ASTM A282,88,FRACTICE E ASTM A484,2000..

/7(\ (1) SECTION || PART A 98 EOITION THREL 00 ADD.

] ) S
| tgat o, // ) M B S | S Ni Ct Mo Cu__]
233838 - 0.018 1.54 0.028 0.027 049 B.14 18.35 0.50 0.6
R
1 co - 8a N
0.09 _ 0.080 .
MECHANICAL PROPERTIES .
T8 YS 0.2% E FA HARDNESS A3
ksl kel x | % BANELL ROCKNELL | LoaioriEss
g2 54 48 58 18¢ 189
MECHANICAL CAPABILITIES FCR
HEAT TREATED CONDITION

OTHER T-EST(S) and/or REQUIREMENTS *

Malerial is free from coﬁlammatloﬁ by mercury :
Material ls solqtlon hea treated frea from continuous carbide network,

Coming s o \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

No welding or waid repair.- Lt Y
Micro and macro etch test : OK . TRACER >

Made in italy -

Intergranular corroaion test par ASTM A262,98,pract, E: OK.

Metlting process ; E+AQD -

wal

L ) Ciemlity 4 ger } inspuctor
Vicerea, 20/12/2001 L M A Q cug 31F A, LA THVL W




. L

Abnahmepridfreuanis 3.1 .5

nach DIN EN 10204

Procuy
Conaucns de Intw1on

fr. 3050 mm unt.{o¥ (12-14'+ghorts fr.io'unt.toX
to ASTH AR76—94,008 743 F Cond.A, ASTM A 193-97a
B8, AAT?/A479 97a, ALB2/A1B2 ?7c, ASHE SA 193/98,
SA 4T9/8A 479 A%7.9A 1827808 182 M9Y, Intever.cory
ASTH ﬁ.?é;!,F‘T'-'IC.E-'D.k.,,AHS5639 G, AMSS&47 6, |nepec

' WALZWERKE Inspection certificate
EINSAL GMBH Cartificat de vecept!on
USTadNL OE 173 841 324§
Walrwerks Fial GmBH. - Pogriach 20 - 84784 Nachiodt {wami} Nt 12097 / PP :;m 3,581 .99
Lo ) sl ot
Bavtuil-Ne, 01097184
Your Orchec-Ha,
Mo, de Carmvnandy
Harssllertsithan leehcp des Werkssachversibndigen
bT‘u—n i Poingon o::‘mn
@
- Je .
. ] Gow!c!:df kg .
Autirege-Nr. | Pos, Abmastung mm ';‘j‘ Anzahl
e’ | e e lpse, e Sy
L iv [ X i)
2191 |22 746,200 X 25,409(? mm flat 1)} 11.944 5.448 10
I x 1 12-%9
Werksto-Nr. Werkstof-Normbe.
Pryitrei 8 1.4399 ey Gl AISI 304/304L
Usisridiguogen | Steel bars AISIZ04/L,hot rolled,DIN 10i7,tol.acc.to ASTH &
T o e vncy 484, quench.,pickl.,straight.,bars of 34688-428Tmm+ar ls.shorig

Y,otherw.acc
BB, A320-%7
8a 320/%8,
.test acc.tao
cert.Engl,

Schmaizen-Nr. Chaml I g %
- Cherica! Compositian % Composition chimiqus %
288340 T’L , 017 |BIX ;43 MN L, 73 P 027 |8 , Q23 jCR 18,09
vy e
e INI 10,230 MO ,31 [co L o77 N ,073 [cu iE [
Proba-Nr. Htreckgranm 1%-Detin- Zugtestigksit Cahnung Enaghndrung Karbachisgarbaht
Tesi-Ho, Ywid Poin grenze Terale sWsngth Bongation Raduction of Arsa O Vaei Reamncy
Enza-No. Limne " adon, % Poind Advlsiance | e Allngemen Skician
1% Uy dimat. raotion Form
Tepe/Type
. L-qu: Temp.: ‘C
Rp0.2 Ap 1.0 A AS0 2 Poaitkon
I MOnkx__| o B4l % % :
psi psi
43067 B4674 69,0 68.0
Hiria/ Hardneas) Curwid Wikrmabe handi UNG/ Heat yaarmeny Tratement erminue Verwechalungespritung
e e

Solution annealed 10%0 Grad C
enched. No weld repair.

148,0

HE ASTM—grain size: =
Bomerkung i/ amarks ramargques

Malkontrolle
C menaicn Inspoclion
trecaceon des Cirenglon

Mercury: No contamination.
Macro and Micro Tests /
Satisfactory

Besichtigung
Viuud! lnapwecton
V3¥pection veLeia

Nach DIN 50 814 ist dar Warkstol intekristailin

bastingig

secording CIN 60 @14 Material w ssaben! againg Witevonyat. corrpeion
+a10n DIN 30 91¢ im matdriay aar ibsictart 4 ts covromion 'mure’owlm

Es wird bestatge, dad dis Ligfarung den Anforderungen der
Uaferbadingung entspricht,
Tha Celvery sponce 1o e requ
Lo ivimiaan’ cormiapond aux asigences

mandonndea,

Du'Zlugwia wurdle maschined fg‘mm und Ist gemal EN 10204

ohne Unlerschrlt rechtsverbindlich.

The cervbcals has besn extablishes MACinE 3nd a0, Lo EN 10204 &
L cartfcal ¥ ded diabd 4 % maching st

Tk fn A ANIE daa A Vil s na 3 acae

without signaims.
wmm1mﬁnummm%n. e

angefihrign

©

Der Warks-Sachverstindige |
The Vicras
Lrca= ymng

Anlsgen
()
Anvasps

o ELE
e —

O 0GIE-I8 /123



CERTIFIED MATERIAL TEST REPORT ‘ [

(incorporated)

ONE SANDMEYEH LANE o PHILADELPH!IA, PA 19118-3598
800-523-368683 ¢« FAX 215-577-1 430 = www.SandmeyerSteel.cam

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

[ L I S
PR

SANDMEYER STEEL COMPANY

I
Nh
k)

- “rore il
GATTZS . MANLTTS [T R

1T}

CUSTOMER ORDER NO.
QUALITY CONTROL DEPARTMENT

DATE: ~ & =11

. n 4 TP - —

SRADE; Mz B b4 SPECIFICATION: >4 38-2147 2931 20 | 4eaT NO- TIiv:

14

PIECES _ _ DESCRIPTION

™
oo b — i RLLTO - Triooaz
| 3 VWINT DRIl nn = @@G¢
o CoaTe i
o c ;
ros S S A I o gl FLATT 1T 2308
AT
HEAT NO. = v v 3 ! =3 e T | it
Bl TorIl Lodar TonuT SR f ToITT 5§ 223 2 g1s | T4z
- | -
1 I 1 J
HEAT NO. Tirwld Jensi e Ziuny Hardness J
!
B ITL4n N RIS ) AE - i
|
R U — - 1 |
TELTRL a7 oalal A0

-115C REV03/02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




CERTIFIED MATERIAL TEST REPORT

(Incorporated)

ONE SANDMEYER LANE ¢ PHILADELPHIA, PA

S800-523-Z663 »

Family Owned and Managed —

Making Stainless Steel and Nickel Alloy Piate Products
Since 1952

18116-3598

FAX 215-B877-1430 & www.SandmeyerStesl.com

SANDMEYER STEEL COMPANY

1156 REVO302

RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY

CUSTOMER ORDER NO. 317 T OZRRAOSEE - MANAEIIR  SULLITY A3IZURNIC
o QUALITY CONTROL DEPARTMENT
DATE: - -+
SRADE: TME BTO400 SPECIFICATION: 3178 3A-133 SO [ HEAT NO. LA ‘
AIECES B _ DESCRIPTION
E R FiaT : zal :
: ‘o, fL7O
- ™~ i
G, o - - |
< CCJ/IE-35 )]CH __,// |
|
HEAT NO. - e T ) B R ot I
HEAT NO. Tiwic Tenzlle o owrt Azcdrness
R 9i.17 37 %I = 7% 12 Az 3
_ ! -
IO SLTIAD AT
LT



CERTIFIED MATERIAL TEST REPORT T hIEE

(Incorporated)

ONE SANDMEYER LANE o PHILADELPHIA, PA 19116-359g
BO00-5823-3663 ¢» FAX 2P15-877-1430 » www. SandmeyerSteel.com

Family Owned and Managed —

Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

TO CERTIFICATE OF TEST

SANDMEYER STEEL COMPANY
CUSTOMER ORDER NO. - 2 - =7 SERTT R ViR TR DAL ITY s3I UTooqcT
o o GUALITY CONTROL DEPARTMENT
OATE: I
SRADE. ef Eioiac SPECIFICATION: 22 38 21537 1731 L7 | geaTnow 370030
PIECES - __ DESCRIPTION -
6, §L 406
i
0 fo G; - \
IET S g
3 i
HEAT NO - f‘: (38 T E' 2 [ ) : £ R
Do BRI Ay 3onis I TES T s o-t0 iz o2tn oooTr
! |
HEAT NO. Tiwid Tans Lo Ziondg Hacrdnueg s
L1l 17 71 3T 1135 A SN I Az 3t
! f

115€ REVO3H2 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



CERTIFIED MATERIAL TEST REPORT fgzan o

(tncorporated)
ONE SANDOMEYER LANE o PHILADELPHIA, PA 19116B8-3598

B00-523-368683 ¢« FAX 215-B877-1430 » www.SandmeyerStceel.cam

Family Owned and Managed —
Making Stainfess Steel and Nickel Alloy Plate Products
Since 1952

CERTIFICATE OF TEST

Yy iz JZRTITY THAT THE
RS CHANMIZAL TRET
L 2 IERTIFICATE
T Ao RTICC BT
SANDMEYER STEEL COMPANY
CUSTOMER ORDER NO. T30 342 I GLRDTSL PANMAGER . SUALITY AZIURANTE
P, QUALITY CONTROL DEPARTMENT
DATE: © 7 177373
BRADE: TTYiE T ioaE SPECIFICATION: ASHE 2A-249 23500 o HEAT NO - S Ta47
PIECES  DESCRIPTICN '
(/ TET ONHLWIRG LALITIi07
o —_ (’ TG
(oo %5)
s =T
HEAT NO. < tin c 3 = b Tr 1
T ST AR TR T IT S 024D ERS 30230 4 350

HEAT NO Tield # Tens i A Silonug Hairdrness
PeomAl 27 zE4 33,833 A% IN I RE 73
i
|
i
- e ——_—
- =2 Ll LENSR A S R
LNT

- 115G REVD3/02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



CERTIFIED MATERIAL TEST RERPORT 2R220 .0
SSC OROER NOY, o o

SANDMEYER STEEL COMPANY

{Incorporated)

ONE SANDMEYER LANE &« PHILADELPHIA, PA 19118-3598
B00-523-3663 ¢« FAX B215-877-1430 www. SandmeyerSteal.carm

Family Owned and Managed —
Making Stainfess Steel and Nickel Alloy Plate Products
Since 1952 '

CERT!FICATE OF TEST

-
=
-
]
-
oo
- e A S Y P - - - Ao e e on -
[ el 1o - = L i [ S R Lz Ly s ion. SV B AR

CUSTOMER ORDER NO. ~ 73147

DATE: ~ - .- %1

SRADE: WHE 310 o07 SPECIFICATION: #3112 24-234 1301 EC | pyear o 207

PIECES - _DESCRIPTION
F30TYRI 3441 FLATS
O SIEOIEMNINT LEoICIInT .
= S R SN I
= (u--n P
: -
aFFiy
HEAT NO. Z M F 3 = Wi S &t
—
=7 (K po=3l ToooL Y (LA 1 ] T30 3887 1% 310 5070
HEAT NO. Tialdi Tensiie = Eiunyg Hardness
SN I 37 .FI0 SV oTiD % Az 213
LEZ : ToNIMINMUM

- 115G REVO3/02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




CERTIFIED MATERIAL TEST REPORT Tas e

{Incorporated)
ONE SANDMEYER LANE o PHILADELPHIA., PA 19116-3598

BO0O-523-368B83 & FAX 215-B77-1430 www.SandmeyerSteel.cam

Family Owned and Managed —

Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

CERTIFICATE OF TEST

TLoELUTHYE 5 TD3T RES
DuVH T : ZTE ARE
LY THE
SANDMEYER STEEL COMPANY
CUSTOMER ORDER NO. i EODEAMNIIS o UIANWOTR O QUALITT AFFUC
. . QUALITY CONTROL DEPARTMENT
DATE: - -
] s e - e AU
GRADE: Fiii Hiodd SPECIFICATION:  ==HE S&-s2s 2580 20 fpearNo SRR

~PIECES

- - TLATE it ot i
- " ~ooLE o3
- . S = A e [/ - -
i 2l iaad o //6’35’/(’6
" S i - Cy(ﬂﬂj“%_‘)"’)}/é‘c/«
HEAT NO. Z Hr r 3 = M 2
HEAT NO. el Tensiia & Siurnu Hasdness
S = L. L1 23,040 I Z mE 3%
de |
!
— j I [
_ B L I

<-N5C REVO3/02

RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



08/12/2008 FRI 15:01 FaX
*

hoossoos

0373172003 MON 21:04 FaX 847 455 8102 castle Test Reports doo1rsa1
[CERTIFICATE OF TESTS ABNAHMEPRUEFZEUGNIS CERTIFICAT DE CONTRQ
CERT SERIAL# 000382589 ® THE RECORDING OF FalsE. FICTLCIOUS ON SPAUBULEN! STATEAGATS GR EMTRIES OH THIT mocukewt
HAY EE FURISHED A5 A FELORY uMDEN SENENAL STaTuied IHOLUDTHE  FYDCReL LAMW. TCTLE 1,
f CHAPTER a7. -
@ TALLEY METALS L ;Es ﬂ‘;&ss ngguu'ghét; Ts;:::u::‘i_t D;TAAFEPLR"E:E!T TH;:' :Il,EBgi;: %FECQ;?’USC: aRD TESTS KADE
R 5“! CE To E:AQFE! X OoRDER IIIJ:;FI. - ame . § Gad e TRACED b
A Carpenter Company o NATERAL I AN ACTUAED CREE FROR REWEURY: SALEIR O APha S0 coTATIAT O
Talley Metgls Taclinologqy, Ing - §'J'i.;ﬁlﬁ‘#’éﬁ"‘;efﬂﬂfur.'i"ca:fuﬁiﬁ:'f”m' FXCEFY TN FULL. WITHOUT THE WRITTEW COWZEN]
HQ. Mok 2498 ;
Haveavilig, 5C 24551 el Bad 435 /540 kax d4d 4456405 (;$HM ?@O
03,/27/03
STELL SHLLER / VERKAUFER / VENDEUR PAGE -
A.M. CASTLE & CO TALLEY METALS TECH, INC.
3400 N WOLF RD
FRANKLIN PARK ,[IL 60131 ACCOUNTS PAYABLE
P. Q. BOX 2498
HARTSVILLE ,3C 29551
y” \r . Y oy
CULYORCR onDCR NO./DQOTELL-HA, /M DE CUNMANDE CARPENTER MO, /WEREX-NR.7M" DE EEFERENCE THTERNE CATE/DATUR/LATE ﬂ.“c“,;g.;c"r,
01-76406 TLY352201 L10515 a3/27/03 2105.0
IEAT NUMHBER. / SCHMELZILNK. / N® DE COULER - 150467
PRODUCT DESCRIPTION: TYPE 304-L0 ANNEALED COLD FINISH ,
““““““““““““ - Crbuilatgrn
SPECIFICATION: TALLEY 304L-TL1A }12/10/98) ' /
-------------- -5-763F [06/27/596 AT _—
5°5838 rev°E27635 /02 S [-“LUDOE.,,(_B,%__,L’--:r_{%Vy
AMS 5647 REV H 0?/ /02 "{‘p:‘:\'l—'.’r—fll m‘lf / T
ASTM-A182-02 (CHEM ONLY ey __..XVVQM,_ .
ASTM~-Al193-01B (CL 1 EXCEPT PAR 6.3.1) I
ASTM-A276-022
ASTM-A31£-97 REAPPROVED&ZOOZ)
ASTM~-A320-02 (EXCEPT PA 4.3.1)
ASTM-A479-D2A
ASTM-A484-00
ASTM-A580-98 6SIZES -500¢ AND UNDER ONLY
ASME-SAl82 2001 EDITION-A0Z ADDENDA (CHEM ONLY
ASME-SAl183 2001 EDITION (CL 1 EXCFPT PAR 6.3.1
ABME-SA320 2001 EDITION (EXCEPT FPAR 4.3.1)
ASME-5A479 2001 EDITION
5-00-5-763A (02/ /03)
SIZE 2.00000Q IN.( 50.80 MM) RD BAR
FPRIMARY HEAT CHEMISTRY:
- MN 31 P S CR
0.022 1.74 0.46 . 0.020 0.023 18.29
NI MO cu CO N
B.56 0.08 0.14 0.06 0.062

INTERGRANULAR CORROQ

PRECIPITATION (NETW
THIS MATERIAL
REFERENCED ABQVE

-

2.
THIS MATERIAL WAS MAN

SION TESTED TQ ASTM-A262.

ANNEALED MICROSTRUCTURE FREE FROM CONTINUOUS

CORK).
ONFORMS)TD THE TECHNICAL REQUIREMENTS OF THE AMS SPECIFICATICN

TEIS MATERIAT. IS CAPABLE OF CONFORMING TO THE TECHNTCAL REQUIREMENTS OF ASTM
UFACTURED IN ACCORDANCE WITH CARPENT

PRACTICE E - ACCEPTABLE.
GRAIN BOUNDARY CARBIDE

2
ER SPECIALTY ALLOYS

OPERATIONS QUALITY PROGRAM MANUAI, REVISION 22, DATED 3/02.
DISCS MACROETCHED AND APPROVED
HARDNESS AS SHIPPED, HB - 185 (MIDRADIUS)

GRAIN SIZE PER ASTM E112: 38

CONTINUED ON NEXT PAGE

1. W wEEEYA
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08/12/2008 FRI 15:02 FAX
0373172003 MON 21:05

FAX 847 455 9102 Castle Test ReparTts

[dooasoo08s

dooz2/01

(CERTLFICATE OF TESTS
CERT SERTAL# 000382589

TALLEY METALS

A Carpenter Company

Talley Mecals Technology, Inc,
PO, 8ux I498

ABNAHMEPRUEFZEUGNIS

CERTIFICAT DE CONTRO

~
@ THE RECOROING OF FALSE, FICTICIAUI OF FRAUDULEMT SToaTEMENTE DR ENT
dAaY DR PUNTIHED A3 a FELONY UNDER FEDERAL STATUTER INGLUCING Fzgési[_OTAIHIST:D&C:UHEF
EHAPTER 47. . ! o
o TUE VWALUCS &ND OTHER TECHMECAL CATA REPRECENT THE RESULTE OF AmAIYSES AND TELTS
U CAMPLLE TOLLECTRED FROM THE ToTal LloT.
EEFEACNCE To Tud CamLNTER oRBEN NURALR.
o WATCREAL [3 WAMUFACTUREQ FRCE FROA NERCURY. HADIUM ARO alPHA SOUNCE CORTANINATIDM, ‘

© THI3 DOCUMERT FHALL KOT BE REPRODUCED, EXCAPT TN FINL. . WITHOUT THE WRITTEN CONSON
OF CARPENTER TECHMULUGY CORPORATION- '

HADT
DRICIHAL DATA RECORDS UAN BL  LNACRY 8T

Hartywlles, 5C 29551 Tel, 843,335.7540 [ax B43d 3356440
03/27/03
ot : q o ‘R/VENDELx PAGE —
A.M. CASTLE & CO TALLEY METALS TECH, INC.
3400 N WOLF RD
FRANKLIN PARK ,IL 60131 ACCQOUNTS PAYABLE
P. 0. BOX 2498
HARTSVILLE ,SC 298551
I CUSTOHCR (ROCE MO./ECSTCLL«NR_/HY DC CORMANDE \Grzm NO. AWERLE-NKR. /A% DL ZLIERENCC n:ﬂ:nm: rnnﬁmj.‘run;pgfg ‘(UEIIIITIGI\I!CHT/}
01-76406 TLY352201 L10515 03/27/03 2105.0
HEAT NUMBER / SCHMELZE-NA_ / N* DE COULEE 150467
YIELD STRENGTH, (0.20 %ﬁ KSI(MPA) 47.9( 330}
TENSILE STRENGTH, KﬁI(M A) gl.g 627
ELONGATION IN 2.00", % 7%.0

REDUCTION OF AREA,

14B44 CASTLE 3304-97

WE HEREBY CERTIFY THAT THE ABQVE TEST DATA ARE IN ACCORDANCE WI
PURCHASE ORDER AND SPECTFICATION REQUIRENENTS. ANCE WITH THE

STEPHANIE E. MCCULLUM
SUALITY ASSURANCE ENGINEER
ARPENTER TECHNOLOGY CORPORATION

Ef§?91z¢@;_ IAECe el
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MATERIAL TEST REPORT

LTV
b4 COPPERWELD

TUBULAR PRODUCTS

LTV COPPERWELD MECHANICAL
GROUP STAINLESS

ELIZABETHTOWN, EY 42
Talephone

RO §¢78&
- <l ATl e
{888) 8556823 0497/2'- 25 ?a___,)
FAX (888)855-3(123 - 7
191066 =
SPECTFICATION CUSTOMER ORDER ===
ASTM A249/A269 =
ASTM A249 01 ==
ASTM A269 01 60-035879 = .
ASME SA249 01 =
fl B _ =a—
ASTM AS554 98 F (630)739-67813 :_;;_”_—,
TGRADE SIZE(G.B x WALL) QUANTITY o SHIPPED . J DATE :%/_’:
TP3Q4/TPI041L 2.500 X Q85 1902 1B 1200.Q0 FT N4/24/03 24/24/03
CONDITION PART NO. SH# 00001947
TW STNLS TUBE AVG. WALL BRIGHT ANNEAL 2.5.065840 50047818
B S N - Y e GRATR
c Mn P 5 S Ni Ct Mo Cu Al N OTHER SIZE
731741 .022[ 1.830] .034 .0090 450 | 8.130 18.270 30| 380 .086 [Co  .100
00 ¢5
00000
HEAT NO LOAD NO. | YIELD TENSILEPS! | ELONG % | RED HARDHESS IMPACT
v’ S AREA % BHN  ROCKWELL | FT.-ras
|
2.0" RB
731741 T3122340{46320 92320 65 87
T S a o OTHERTIETING . - Lo R TR
Flinge Tes Flantenlng Test Reverse Beng All Under Wauer (PS1)
0K QK OK
Flare Test Reverse Flanening Eddy Cyrrent Hydre {P51)
OK OK OK
- R o TRRATIRGTTT
RELTNY L ‘ ' 2 B— F
TY Copperweld 1ainles seci wbing docy not wse any of
o products rgeted in the U5, Clean Alr Aq of 199G,
OTRERTRSFECTION BLH | THIS TEST REGORT NOTARIZED WREN REGUTRED
SWORN AND SUBSCRIBED BEFORE ME
THIS_______ DAYOF
MANUFACTURED IN USA
!}
L: )

T
MATERIAL PRODUCED TO THE SPECIFICATION(S) SHOWN ABQVE. NO
ADDITIONAL SPECIFICATION(S) IS (MPLIED OR WARRANTED,

T

Q. C. REVIEWED

NOTARY PUBLIC

Techniclan

57’”9,51065 i‘(lo
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LTV
COPPERWELD

TUBULAR PRODUCTS

DO GiF —

Lo, g o

TERIAL TEST REPORT

LTV COPPERWELD MECHANICAL

GRCOUP STAINLESS
ELIZABETHTOWN, XY 42701
Telephone (888)855-8833

FAX (BBH)855-9121

bseh e’
’ 188535

e - C SPECIFICATION TUSTOMER GRDER
s _ ’\ U CHICAGO TUBE & IRON CO. ASTM A249/A269
2O FrE ~ 5 | 2531 WEST 48TH STREET ASTM A249 01
o o CHICAGO IL 80632 ASTM A269 01 CCc2717
2 5763 M v | asME saz49 01 ~
~ £ ASTM AS554 98 FAX: (773)523-1375
GRADE SIZE(O.D x WALL) QUANTITY SHIPPED DATE
TRP304/TP304L 1.900 X L0865 251 LB 15068,24 FT 04/10/q3 04/10/03
CONDITION PART NO. S# 00001883
LW STNLS TUBE AVG. WALL BRIGHT ANNEAL CK0193 50037281
HEAT NO. CHEMICAL ANALYSIS GRAIN
c Man P 5 3i Mi Cr Mo Cu Al N OTHER SIZE
828613 .019]1.800 .029 .0100 .530 | 8.310 18.170 .410 460 . 050
7 00
Q0000
I MECHANICAL PROPERTIES- _
HEAT NO. LOAD NaO. YIELD TENSILE PSI ELONG % RED HARDNESS IMPACT
PSI AREA % BHN ROCKWELL FT.-LBS
2.0" RB
898513 T3007349) 49640 98860 61 87 v
OTHER TESTING
Flange Test Flanening Test Reverae Bead Air Under Waer (PSH
OK QK OK s
Flare Teat Reverse Flanening Eddy Current Hydro (PST}
OK OK OK
J_-KEATING
HEAT NO. [A o . .
TV Copperweld Stainless Tubing Division doos ot car
x 7y. lead, sulfur oc any oder spocial meal alboy
hichh s liquid a0 anbsent. Lomperature in i produa of
achlity, Weld repair was not uiod to maou facmre this
odixt.
TV Capperweld cainlets stoel whing doss not uee my of
products argeced in the 1.5, Clean Air Act of 1990,
T OTHER TRSPECTTON 7 BLH THIS
SWORNMN AND SUBSCRIBED BEFORE ME
THIS, DAY OF
NOTARY PUBLIC
Brent Technician
MATERIAL PRODUCED TO THE SPECIFICATION(S) SHOWN ABOVE. NG
ADDITIONAL SPECIFICATION(S} IS IMPLIED OR WARRANTED.




CERTIFIED MATERIAL TEST REPORT

[
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i3
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SSC QRDBER NO

{Incarporated)

ONE SANDMEYER LANE » PHILADELPHIA, PA 1911 BE-3598
BOO-S23-3686B83 «» FAX 21 5-877-1430 o« www.SandmeyerSteel.com

Family Owned and Managed —

Making Stainless Steel and Nickel Allo y Plate Products
Since 1952

CERTIFICATE OF TEST

z Wi IR THAT THT Ot
ARG MEOHA] CNL TEZT REZ
. R HNOTHIS CEZETIFEICARTT ASE
AUYET AZ RECSATED 8Y T=r@
SANDMEYER STEEL COMPANY
CUSTOMER ORDER NO. R z FERTIGEN - Maljacrm AL ITY ASSURALNTT
o QUALITY CONTROL DEPARTMENT
DATE: 7.+
o B - - - - -" . -_— T - - A —\-A—‘\
GRADE: WHE ZIL 0 SPECIFICATION: #=rE ZA-230 2231 20 | Learno- SEIEFA
PIECES  DESCRIPTION -
S50 TYRIOElal FroaTT
- )H . .. P, e e o P IO T T — i g P " ~ o
x R B R e - }/d ,)_5 HB) R A R R
N ~
) . FLATE HD 2483 :
_'_:__n_ __:._'“: 70@'-_“—-— N B
Lo e ( //{ )31%76_ :
- e [
!
HEAT NO. 2 Mo e [ = Zi l [E oL 2
tLolFd L T PSS TonzIE Cooag AEECE 4 AT A T 3070 |
|
HEAT NO. Tiwid Tensile ¥ Slong Hacsdness
L Fa 33 :ia% 3% ZIRS TEW T3 3z 7l
- |
1
AR TETH

Tl

113G REVO3/02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




¥ 5/22/03 16:22 Prudential Stainless Pipe Joanne Smith-»TEK MIDWEST M3 =cv

" BP. (0 - 21501 Montbard Codex - 0291371
Tel: 03 8089 5200 Fax : 03 30 89 52 37
Exmii 1 diciv framco@d my-stainem .com
» INSPECTION CERTIFICATE Page: 1 / 2
ABNAHMEPRUEFZEUGNIS
' CERTIFICAT DE RECEPTION
3-1B - EN 10204 1991 + AL:1997

- /-\ DMV STAINLESS France RaTNE TR

PURCHASER/ Bestaller /Cilent: PRUDENTIAL STAINLESS PIPE CORP.
CUSTOMER'S ORDER No { Kundenbestalinr / N* Commande ckent : 1 FOTTSs

DMY GROER Ko / Wedcauftraganr / N* Commande DMV : 204727380 B
Product : Seamless Pipes Hot finishad Annealed Pickled Passivated
Erzougeie: Nathlose Stahirohre Warmgefertig Abgeschreckt  Gebeitz

Tpe de Prodids : Tubes sans soudure Finir & chaud Hypertrempés Déeapds Passiveés

Grade{s) and Specification(s) / Stablsorte xnd Hefervorschri®ten / Nuance(s) et spicificalon(s)

MTI04LMT304 VALIMA

ASTMAS11/96

Marking of the product/ Keanzeickrurg / Marguage:

SUPREME -SEAMLESS- 6.000 OD X 0.250 WT ASTM A 511 - MT3041/304 -

HEAT NUMBER : 412340 - 204727360 - A AND P - LENGTH %%%% FT -

Sappl. mary reguin to / Zusitelic Anfordargmgen / Pretcriptions supplémencaires;

Size Talerances / Tolleranze / Tolérances Dimensionnclles: according (o ASTM A51196 AW TABLE 4

e —— e

P No  Weght  ToniLeagih 0D W MinLeagh Mz Lenph
10 1486 Kg 52482 m 152.40 mm 635 mm 019 mm 472
 330546Lbs 10489 Ft 6.000 * 0250 . 1HE R

i v

Chemical Aaiys® / Chiem mche Zammmessetzang | Coracbritima Chinigees ; ]

Wolting Procass {Erchmelomngrary / Baboratiaxr ©  Necrics Elcreshd / Blactrigue + AOD or VOD
et No  Schmeizen Nr. /N° Coulfe : 412340

S N R T
Wi 600 18.00
Max 0.035 _2.00 0.040 0.030 1.00 11.00 20.00 :
HutlchdeCodie | 0.010 166 0.027 .0280 039 10.07 18.29 .
Product 1| 0018 164 G028 0257 03101001018.330 .
Machanical and Metaburglcal Froperiies 7 Mechasio ke wod Motob. Fliche Kenmw arte / Ceroctéritipmes Mbotuipncs ot W bty e
TERSILE TEST20°C Y307%{PSI) T. S PSt) Elongation ( 2*)
Lugfes tighelt Rp 0.2% Ry A%
Fracbon Re 8%
: Long Bequremens ; Min 30000 Min 75000 Min 35
" J98s Remdts:  4090] 82184 531
! HARDNESS YEST HAERTE / DURETE :
Jl ~ Jess _ Requirements : ‘f.g()Hﬂg 84 L e
v ]
F
L -

TEK MIDWEST PO# - BO815 PSP# - 717484



